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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

FCCID 2AKFED207

Product Name Defunc HOME LARGE
Model Number D2071

Software Version 4.5.328153

Hardware Version V10

Operation frequency |:

U-NII-1: 5150 MHz~5250 MHz
U-NII-2A: 5250 MHz~5350 MHz
U-NII-2C: 5470 MHz~5725 MHz
U-NII-3: 5725 MHz~5850 MHz

Number of channel

U-NII-1:

IEEE 802.11a/n HT20 / ac VHT20: 4 Channels;
IEEE 802.11n HT40 / ac VHT40: 2 Channels;
IEEE 802.11ac VHTS80: 1 Channel.

U-NII-2A:

IEEE 802.11a/n HT20 / ac VHT20: 4 Channels;
IEEE 802.11n HT40 / ac VHT40: 2 Channels;
IEEE 802.11ac VHTS80: 1 Channel.

U-NII-2C:

IEEE 802.11a/n HT20 / ac VHT20: 11 Channels;
IEEE 802.11n HT40 / ac VHT40: 5 Channels;
IEEE 802.11ac VHTS80: 2 Channel.

U-NII-3:

IEEE 802.11a/n HT20 / ac VHT20: 5 Channels;
IEEE 802.11n HT40 / ac VHT40: 2 Channels;
IEEE 802.11ac VHTS80: 1 Channel.

Modulation

OFDM(QPSK, BPSK, 16-QAM, 64-QAM,256-QAM)

Transmit Data Rate

IEEE 802.11a: 54, 48, 36, 24, 18, 12, 9, 6Mbps;
IEEE 802.11n: up 150Mbps;
IEEE 802.11ac: up to 433.3Mbps;

Channels Spacing

IEEE 802.11a: 20MHz;

IEEE 802.11n HT20: 20MHz;
IEEE 802.11n HT40: 40MHz;
IEEE 802.11ac VHT20: 20MHz;
IEEE 802.11ac VHT40: 40MHz;
IEEE 802.11ac VHT80: 80MHz;

ES'I' -
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Transmit Power : IEEE 802.11a: 13.672dBm

IEEE 802.11n HT20: 13.049dBm
IEEE 802.11n HT40: 12.816dBm
IEEE 802.11ac VHT?20: 12.927dBm
IEEE 802.11ac VHT40: 12.893dBm
IEEE 802.11ac VHT&0: 12.166dBm
IEEE 802.11a: 12.912dBm

IEEE 802.11n HT20: 12.311dBm
U-NII-2A |IEEE 802.11n HT40: 11.799dBm
IEEE 802.11ac VHT?20: 12.164dBm
IEEE 802.11ac VHT40: 11.809dBm
IEEE 802.11ac VHT&0: 11.143dBm

IEEE 802.11a: 12.3dBm

IEEE 802.11n HT20: 11.757dBm
IEEE 802.11n HT40: 12.160dBm
IEEE 802.11ac VHT20: 11.549dBm
IEEE 802.11ac VHT40: 12.160dBm
IEEE 802.11ac VHT80: 11.538dBm
IEEE 802.11a: 13.343dBm

IEEE 802.11n HT20: 12.873dBm
IEEE 802.11n HT40: 12.736dBm

U-NII-1

U-NII-2C

U-NIE-3 - HEEE 802.11ac VHT20: 12.905dBm
IEEE 802.11ac VHT40: 12.727dBm
IEEE 802.11ac VHT80: 11.670dBm
Sample Type . |Prototype production

Note:
For a more detailed features description, please refer to the manufacturer’s specifications or
the user's manual.

1.2. The antenna information for EUT

Ant No. Brand Model Name | Antenna Type | Connector | Gain (dBi)
1 - - Internal - 4.88

Note: This information is provided by the applicant.

1.3. Information of RF Cable

Cable Loss(dB) Provided by

1.0 The Art of Utility AB

Note: 1.The customer declared the loss value of the RF Cable, and the test results of this
report only apply to the sample as received.
2. This information is provided by the applicant.

Es.r EST Technology Co., Ltd Report No. ESTE-R2112182 Page 6 of 144
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2. SUMMARY OF TEST

2.1. Summary of test result

Report Section Description of Test Item FCC Standard Section Results

3 6dB Bandwidth &26dB Bandwidth & 15.407(a) PASS

99% Occupied Bandwidth 15.407(e)
4 Maximum Conducted Output Power 15.407(a) PASS
5 Peak Power Spectral Density 15.407(a) PASS

15.205

6 Unwanted Emissions and Band Edge 15.209 PASS

15.407(b)
7 Frequency Stability 15.407(g) PASS
8 AC Power Line Conducted Emissions 15.207 PASS

15.407(b)(9)
9 Antenna Requirement 15.203 PASS
Note:
(1) “N/A” denotes test is not applicable in this test report
EST Technology Co., Ltd Report No. ESTE-R2112182 Page 7 of 144
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2.2. Test Facilities

EMC Lab . Certificated by CNAS, CHINA
Registration No.: L5288
This Certificate is valid until: November 12, 2023

Certificated by FCC, USA
Designation Number: CN1215
This Certificate is valid until: January 31, 2024

Certificated by A2LA, USA
Registration No.: 4366.01
This Certificate is valid until: January 31, 2024

Certificated by Industry Canada
CAB identifier No.: CN0035
This Certificate is valid until: January 31, 2024

Certificated by VCCI, Japan

Registration No.:C-14103; T-20073; R-13663;
R-20103; G-20097

Date of registration: Apr. 20, 2020

This Certificate is valid until: Apr. 19, 2023

Certificated by TUV Rheinland, Germany
Registration No.: UA 50413872 0001
Date of registration: July 31, 2018

Certificated by Intertek
Registration No.: 2011-RTL-L2-64
Date of registration: November 08, 2018

Name of Firm . EST Technology Co., Ltd.
Site Location . Chilingxiang, Qishantou, Santun, Houjie, Dongguan, Guangdong,
China

Es.r EST Technology Co., Ltd Report No. ESTE-R2112182 Page 8 of 144
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2.3. Measurement uncertainty for EST Technology Co., Ltd.

Test Item Uncertainty
Uncertainty for Conduction emission test 2.54dB
Uncertainty for Radiation Emission test 3.60
(30MHz-1GHz) )
Uncertainty for Radiation Emission test 436
(1GHz to 18GHz) )
Uncertainty for spurious emissions test 467
(18GHz to 40GHz) '
Uncertainty for radio frequency 7x10-8
Uncertainty for conducted RF Power 1.08dB
Uncertainty for Power density test 0.26dB
Temperature +0.6°C
Humidity +4.0 %
Volatage DC +1.0%
Volatage (AC, <10KHz) +1.5%

Note:
This uncertainty represents an expanded uncertainty expressed at approximately the 95%

confidence level using a coverage factor of k=2.

2.4. Assistant equipment used for test

Item | Equipment | Brand | Model Name/Type No. FCCID Series No.
A Adapter - EA11301K-240 - -
Item | Shielded Type | Ferrite Core Length Note
1 NO NO 1.5m DC Cable

2.5. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 (or 1.5) meter high above
ground.

AC Mains A EUT
1

AC 120V/60Hz
(EUT: Defunc HOME LARGE)

EST Technology Co., Ltd Report No. ESTE-R2112182 Page 9 of 144

ES'I' -



FCC ID: 2AKFED207

2.6. Test Mode

Pre-scan has been combined all possible modulations and date rates to determine the worst case test
mode,the worst case test mode was selected for the final test as listed below.

Test Item Test Mode Channel Modulation | Data rate
IEEE 802.11a 149/157/165 OFDM 6Mbps
IEEE 802.11n HT20 149/157/165 OFDM MCS0
IEEE 802.11n HT40 151/159 OFDM MCS0
6dB
i IEEE 802.11ac
Bandwidth VHT20 149/157/165 OFDM MCS0
IEEE 802.11ac
VHT0 151/159 OFDM MCS0
IEEE 802.11ac
VHTR0 155 OFDM MCS0
IEEE 802.11a 36/40/48/52/60/64/100/116/140 OFDM 6Mbps
IEEE 802.11n HT20 | 36/40/48/52/60/64/100/116/140 OFDM MCS0
IEEE 802.11n HT40 38/46/54/62/102/114/134 OFDM MCS0
26dB
Bandwidth IEE{E/I?IOT%OU“ 36/40/48/52/60/64/100/116/140 | OFDM | MCS0
IEEE 802.11ac
VHTA0 38/46/54/62/102/114/134 OFDM MCS0
IEEE 802.11ac
VHTS0 42/58/106/122 OFDM MCS0
36/40/48/52/60/64/100/116/140/
IEEE 802.11a 1191577165 OFDM 6Mbps
36/40/48/52/60/64/100/116/140/
IEEE 802.11n HT20 1191577165 OFDM MCS0
99% IEEE 802.11n HT40 | 38/46/54/62/102/114/134/151/159 | OFDM MCS0
Occupied IEEE 802.11ac 36/40/48/52/60/64/100/116/140/
Bandwidth VHT20 149/157/165 OFDM | MC30
IEEE 802.11ac
VHTA0 38/46/54/62/102/114/134/151/159 | OFDM MCS0
IEEE 802.11ac
VHTS0 42/58/106/122/155 OFDM MCS0
36/40/48/52/60/64/100/116/140/
IEEE 802.11a 1191577165 OFDM 6Mbps
36/40/48/52/60/64/100/116/140/
| IEEE 802.11n HT20 1191577165 OFDM MCSO0
g{)ﬁi‘g{‘l IEEE 802.11n HT40 | 38/46/54/62/102/114/134/151/159 | OFDM MCS0
Output IEEE 802.11ac 36/40/48/52/60/64/100/116/140/
Power VHT20 149/157/165 OFDM | MCS0
IEEE 802.11ac
VHT40 38/46/54/62/102/114/134/151/159 | OFDM MCS0
IEEE 802.11ac
VHTS0 42/58/106/122/155 OFDM MCS0
EST Technology Co., Ltd Report No.ESTE-R2112182 Page 10 of 144
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36/40/48/52/60/64/100/116/140/
IEEE 802.11a 11971571165 OFDM 6Mbps
IEEE 802.11n 36/40/48/52/60/64/100/116/140/
HT20 149/157/165 OFDM MCS0
Peak Power IEE%?% Iln 38/46/54/62/102/114/134/151/159 | OFDM | MCSO0
Spectral
: IEEE 802.11ac 36/40/48/52/60/64/100/116/140/
Density VHT20 149/157/165 OFDM | MCS0
IEEE 802.11ac
VHT0 38/46/54/62/102/114/134/151/159 OFDM MCS0
IEEE 802.11ac
VHTR0 42/58/106/122/155 OFDM MCS0
36/40/48/52/60/64/100/116/140/
IEEE 802.11a 11971571165 OFDM 6Mbps
IEEE 802.11n 36/40/48/52/60/64/100/116/140/
HT20 149/157/165 OFDM MCS0
Unwanted IEEE 802.11n
Emissions HT40 38/46/54/62/102/114/134/151/159 OFDM MCS0
and Band
IEEE 802.11ac 36/40/48/52/60/64/100/116/140/
Edge(Above VHT20 149/157/165 OFDM MCSO0
1GHz) IEEE 802.11ac
VHT40 38/46/54/62/102/114/134/151/159 OFDM MCS0
IEEE 802.11ac
VHTR0 42/58/106/122/155 OFDM MCS0
Unwanted
Emissions IEEE 802.11a 100 OFDM 6Mbps
Below 1GHz
Frequency |15 dulation 36/64/100/149 N/A N/A
Stability
AC Power
Line IEEE 802.11a 100 OFDM 6Mbps
Conducted ’ p
Emissions
Note:

1. Inradiated measurement,the EUT had been pre-scan on the positioned of each 3 axis(X,Y,Z2),
the worst case was found when positioned on X-plane.

ES'I' -
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2.7. Channel List

ES'I' -

Band Mode Channel Fr(el\(}[ﬁ;l)cy
36 5180
IEEE 802.11a & n HT20 & ac 40 5200
VHT20 44 5220
U-NII-1 48 5240
IEEE 802.11n HT40 & 38 5190
ac VHT40 46 5230
IEEE 802.11ac VHTS80 42 5210
52 5260
IEEE 802.11a & n HT20 & ac 56 5280
VHT20 60 5300
U-NII-2A 64 5320
IEEE 802.11n HT40 & 54 5270
ac VHT40 62 5310
IEEE 802.11ac VHTS80 58 5290
100 5500
104 5520
108 5540
112 5560
IEEE 802.11a & n HT20 & ac 116 5580
VHT20 120 5600
124 5620
128 5640
132 5660
U-NII-2C 136 5680
140 5700
102 5510
IEEE 802.11n HT40 & 10 3550
ac VHT40 118 2590
126 5630
134 5670
106 5530
IEEE 802.11ac VHTS80 120 5610
149 5745
IEEE 802.11a & n HT20 & ac 153 3765
VHT20 157 5785
U-NII-3 161 5805
165 5825
IEEE 802.11n HT40 & 151 5755
ac VHT40 159 5795
IEEE 802.11ac VHTS80 155 5775
EST Technology Co., Ltd Report No.ESTE-R2112182 Page 12 of 144
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2.8. Power Setting of Test Software

Software Name CMD
U-NII-1
Frequency(MHz) 5180 5200 5240
IEEE 802.11a Setting 15 15 15
IEEE 802.11n HT20 Setting 15 15 15
IEEE 802.11ac VHT20 Setting 15 15 15
Frequency(MHz) 5190 5230
IEEE 802.11n HT40 Setting 15 15
IEEE 802.11ac VHT40 Setting 15 15
Frequency(MHz) 5210
IEEE 802.11ac VHTS80 Setting 15
U-NII-2A
Frequency(MHz) 5260 5300 5320
IEEE 802.11a Setting 15 15 15
IEEE 802.11n HT20 Setting 15 15 15
IEEE 802.11ac VHT20 Setting 15 15 15
Frequency(MHz) 5270 5310
IEEE 802.11n HT40 Setting 15 15
IEEE 802.11ac VHT40 Setting 15 15
Frequency(MHz) 5290
IEEE 802.11ac VHTS80 Setting 15
U-NII-2C
Frequency(MHz) 5500 5580 5700
IEEE 802.11a Setting 15 15 15
IEEE 802.11n HT20 Setting 15 15 15
IEEE 802.11ac VHT20 Setting 15 15 15
Frequency(MHz) 5510 5590 5670
IEEE 802.11n HT40 Setting 15 15 15
IEEE 802.11ac VHT40 Setting 15 15 15
Frequency(MHz) 5530 5610
IEEE 802.11ac VHT80 Setting 15 15
U-NII-3
Frequency(MHz) 5745 5785 5825
IEEE 802.11a Setting 15 15 15
IEEE 802.11n HT20 Setting 15 15 15
IEEE 802.11ac VHT20 Setting 15 15 15
Frequency(MHz) 5755 5795
IEEE 802.11n HT40 Setting 15 15
IEEE 802.11ac VHTA40 Setting 15 15
Frequency(MHz) 5775
IEEE 802.11ac VHTS80 Setting 15
Note: This information is provided by the applicant.
EST Technology Co., Ltd Report No. ESTE-R2112182 Page 13 of 144
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2.9. Duty Cycle of Test Signal

Temperature 23.6C Relative Humidity 60% Test Voltage AC 120V/60Hz
Mode Frequency| On time | Total Time | Duty Cycle | Duty Factor | 1/T VBW Setting
(MHz) | (ms) (ms) (%) (dB) (Hz) (Hz)
IEEE 802.11a 5180 1.40870 | 1.49565 94.19 0.26 710 710
IEEE 802.11n HT20| 5180 1.33043 | 1.41739 93.86 0.27 752 752
IEEE 802.11ac
VHT20 5190 1.33043 | 1.41739 93.86 0.27 752 752
IEEE 802.11n HT40| 5180 0.66957 | 0.75652 88.51 0.53 1493 1493
IEEE 802.11ac
VHT40 5190 0.67826 | 0.76522 88.64 0.52 1474 1474
IEEE 802.11ac
VHTS0 5210 0.33913 | 0.41739 81.25 0.90 2949 2949
Note:

1. Duty Cycle=On Time/Total Time X 100%.
2. Duty Factor=10 X LOG(1/Duty Cycle).
3. If duty cycle <98 %, the conducted average output power and average power spectral density

should be add duty factor.
4. If duty cycle=98 %,the EUT is consider to be transmitting continuously,the conducted

average output power and average power spectral density no need to add duty factor.
The on-time time is transmission duration(T).
6. The VBW Setting is use for RMS measurement in Unwanted Emissions and Band

e

Edge(Above 1GHz ) Test.
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FCC ID: 2AKFED207

|EEE 802.11a 5180M Hz

Spectrum I TI

Ref Level 30.00 dBm Offset 11.10 dB @ RBW 3 MHz

Att 35 dB @ SWT 6 ms & VBW 10 MHz
SGL

@® 1Pk Max

D2[1] -1.17 dB
1.49565 ms
20 dBm M1[1]

]!.P‘{‘\J'\*{MW\"J“‘Mr\ WWIWJ’W“WMJMJ -‘29,&!{: dBm

0
10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm ~ L m

-40 dBm

-50 dBm

-60 dBm

CF 5,18 GHz 691 pts 600.0 ps/

(Marker |
Type | Ref | Trc | X-value | Y-value | Function | Function Result |

| M1 [ 1 1.04348 ms | -29.66 dBm

D1 Mmi| 1] 1.4087 ms | -1.19 dB |

D2 M1 1 1.49565 ms -1,17 dB |

Y T Ready  GNMRRARND W6 )

|EEE 802.11n HT20 5180MHz

Spectrum I TI
Ref Level 30.00 dBm D‘f-fset 11.10 dB & RBW 3 MHz
Att 35dB @ SWT 6 ms & VBW 10 MHz
SGL
@® 1Pk Max
D2[1] -0.83 dB
1.41739 ms
20 dBm
M1[1] -30.07 dBm
R N e A Vo T TP i
L 1
o A il
X4 ¥
-40 dBm
-50 dBm
-60 dBm
CF 5,18 GHz 691 pts 600.0 ps/
(Marker |
| Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 | 1 1.54783 ms | -30.07 dBm
D1 Mmi| 1] 1.33043 ms | -1.60 dB |
D2 M1 1 1.41739 ms -0.83 dB |

Y T Ready  GNMRRARND W6 )
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FCC ID: 2AKFED207

|EEE 802.11n HT40 5190M Hz
Spectrum I

Ref Level 30.00 dBm Offset 11.10 dB @ RBW 3 MHz
Att 35 dB @ SWT 6 ms & VBW 10 MHz

(=

SGL

@® 1Pk Max

20 dBm

D2[1] 0.39 dB

Justipd

At ol bty uloyoad Lonll A
Saan o ot

756.52 ps
M1[1] 29.89 dBm

e bily
bepten it lcfrps

‘-whﬂ“ el oy b
% e
0 dBn

T ITIRTN U VYRV 1-}565&8,‘]‘.‘5

-10 dim

-20d

-30 deih - -

-40 dBm

-50 dBm

-60 dBm

CF 5.19 GHz

691 pts

(Marker

Type | Ref | Trc | X-value |

600.0 ps/

Y-value | Function | Function Result |

M1| 1
p1| mi| 1]
p2| mi| 1

1.15652 ms |
669.57 ps |
756.52 ps

-29.89 dBm
0.88 dB |
0.39 dB

)

J Ready SNRRNRRND W8 y

|EEE 802.11ac VHT20 5180M Hz

Spectrum I

(=

Ref Level 30.00 dBm

Att 35 dB @ SWT
SGL

Offset 11.10 dB @ RBW 3 MHz
6 ms & VBW 10 MHz

@® 1Pk Max

20 dBm

D2[1] 0.36 dB

1.41739 ms

10 dBm

M1[1] 30.70 dBm

0 dBm

-10 dBm

-20 dBm

ML 5
-30 dBm-# oy

-40 dBm

-50 dBm

-60 dBm

CF 5.18 GHz

691 pts

(Marker
Type | Ref | Trc | X-value |

600.0 ps/

Y-value | Function |

M1| 1 591.3 ps |
p1| mi| 1 1,33043 ms

p2| M1 1] 1.41739 ms |

Function Result |
-30.70 dBm

0.35dB |
0.36 dB

)

J Ready SNRRNRRND W8 y

ESL.
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FCC ID: 2AKFED207

|EEE 802.11ac VHT 40 5190M Hz

Spectrum I TI
Ref Level 30.00 dBm Offset 11.10 dB & RBW 3 MHz
Att 35dB @ SWT 6 ms & VBW 10 MHz
SGL
@® 1Pk Max
D2[1] -0.45 dB
765.22 ps
eoc M1[1] 20.11 dBm
L1 o PRI TP | sty Iy e sl el L Wl b e b LBl Aol Mg Ao b b, 7321AM00S
bty ot iyl . e b et (B
0 dgm
-10 HBm
- B
] tnb
-3g'dem thi . Ty ok - L
-40 dBm
-50 dBm
-60 dBm
CF 5,19 GHz 691 pts 600.0 ps/
(Marker |
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 | 1 1.73913 ms | -30.11 dBm
D1 Mmi| 1] 678.26 ps | -0.31 dB |
D2 M1 1 765.22 ps -0.45 dB |

)

J Ready SNRRNRRND W8 y

Spectrum I

|EEE 802.11ac VHT80 5210M Hz

(=

Ref Level 30.00 dBm

Offset 11.10 dB @ RBW 3 MHz

Att 35dB @ SWT 6 ms @ VBW 10 MHz
SGL
@ 1Pk Max
D2[1] -1.83 dB
417.39 ps
eoc M1[1] 29.37 dBm

1.14783 ms

o A Py P p

-40 dBm
-50 dBm
-60 dBm
CF 5.21 GHz 691 pts 600.0 ps/
(Marker |
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 | 1 1.14783 ms | -29.37 dBm
D1 Mmi| 1] 339.13 ps | -1.02 dB |
D2 M1 1 417.39 ps -1.83 dB |

)

J Ready SNRRNRRND W8 y

ESI EST Technology Co., Ltd Report No.ESTE-R2112182 Page 17 of 144
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2.10. Test Equipment List

For AC power conducted emissions test

E_S'l',

Equipment Manufacturer| Model No. | Serial No. Caglz)r(zll;lon Last Cal. | Next Cal.
. Rohde
EMI Test Receiver ESHS30 EST-E001 LISAI June 13,21 1 Year
& Schwarz
i . Rohde
Artificial Mains Network ENV216 EST-E002 LISAI June 13,21 1 Year
& Schwarz
. Rohde
Pulse Limiter ESH3-Z2 |EST-E078| LISAI June 13,21 | 1 Year
& Schwarz
Test Software Audix e3-6.111221a N/A N/A N/A N/A
For radiated emissions test(9KHz-30MHz)

Equipment Manufacturer| Model No. | Serial No. Cag%?}t’lon Last Cal. | Next Cal.
EMI Test Rohde ESR7  |EST-E047| LISAI |June1321| 1 Year
Receiver & Schwarz

Active Loop Antenna SCHF}Z?(REB FMZB 1519B |EST-E054| LISAI June 13,21 | 1 Year
Test Software Audix e3-6.111221a N/A N/A N/A N/A
9kHz-30MHz Cable N/A EST-001 N/A N/A N/A N/A
For radiated emissions test(30MHz-1000MHz)

Equipment Manufacturer| Model No. | Serial No. Caglz)r(zll;lon Last Cal. | Next Cal.
EMI Test Rohde ESR7  |EST-E047| LISAI |June1321| 1 Year
Receiver & Schwarz

Bilog Antenna Teseq CBL6111D |EST-E034| LISAI |June 13,21 | 1 Year
Test Software Audix e3-6.111221a N/A N/A N/A N/A
30-1000MHz Cable N/A EST-002 N/A N/A N/A N/A
For radiated emissions test(Above 1000MHz)
Equipment Manufacturer| Model No. | Serial No. Calét:)r:;;lon Last Cal. | Next Cal.
Horn Antenna SCH];%;RZB BBHA 9120 D | EST-E031 LISAI |June 13,21 | 1 Year
Signal Amplifier SCHF}X?(RZB BBV9718 |EST-E032| LISAI |June 13,21 | 1 Year
Spectrum Analyzer Rohde FSV40  |EST-E069| LISAI |July 1921 | 1 Year
P Y &Schwarz Wy s
Test Software Audix e3-6.111221a N/A N/A N/A N/A
Above 1GHz Cable N/A EST-003 N/A N/A N/A N/A
EST Technology Co., Ltd Report No.ESTE-R2112182 Page 18 of 144
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For connect EUT antenna terminal test

Equipment Manufacturer| Model No. | Serial No. Caglz)r(?;lon Last Cal. | Next Cal.
Rohde
TS 8997 &Schwarz / / / / /
Open Switch and Rohde
Control Unit &Schwarz OSP-B157WB [EST-E036 | LISAI |June 13,21 | 1Year
Signal and Rohde
Spectrum Analyzer &Schwarz FSV EST-E037 LISAI June 13,21 | 1 Year
Signal Generator Rohde SMB100A |EST-E038| LISAI |June13,21| 1 Year
&Schwarz
Vector Signal Rohde | o\Bv100A [EST-E039 | LISAT |June 1321 1Year
Generator &Schwarz
Rohde
Test Software WMS32 V10.50.00 N/A N/A N/A
&Schwarz
Temperature controller Terchy MHQ EST-E101| LISAI |June 13,21 | 1 Year
EST Technology Co., Ltd Report No.ESTE-R2112182 Page 19 of 144
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3. 6DB BANDWIDTH & 26DB BANDWIDTH & 99% OCCUPIED BANDWIDTH

3.1. Limit
Band Frequency (MHz) Test Item Limit
26dB Bandwidth&99%
U-NIE-1 3150-5250 Occupied Bandwidth NA
26dB Bandwidth&99%
U-NII-2A 5250-5350 Occupied Bandwidth N/A
26dB Bandwidth&99%
U-NII-2C 5470-5725 Occupied Bandwidth N/A
1 0
U-NII-3 5725-5850 6dB Bandwidth&99% | (4p gandwidth = 500KHz
Occupied Bandwidth
3.2. Test Setup
Spectrum Analyzer EUT
3.3. Spectrum Analyzer Setting
6dB Bandwidth
Spectrum Parameters Setting
RBW 100KHz
VBW 300KHz
40MHz(20MHz Bandwidth mode)
Span 60MHz(40MHz Bandwidth mode)
120MHz(80MHz Bandwidth mode)
Sweep Time Auto
Detector Peak
Trace Mode Max Hold
26dB Bandwidth
Spectrum Parameters Setting
RBW approximately 1% of the emission bandwidth
VBW >RBW
40MHz(20MHz Bandwidth mode)
Span 60MHz(40MHz Bandwidth mode)
120MHz(80MHz Bandwidth mode)
Sweep Time Auto
Detector Peak
Trace Mode Max Hold
EST Technology Co., Ltd Report No.ESTE-R2112182 Page 20 of 144

ES'I' -




FCC ID: 2AKFED207

99% Occupied Bandwidth
Spectrum Parameters Setting

RBW 1% to 5% of the OBW

VBW approximately three times the RBW

Span between 1.5 times and 5.0 times the OBW
Sweep Time Auto

Detector Peak

Trace Mode Max Hold

3.4. Test Procedure
For 26dB Bandwidth M easurement :

/eo o

o

Connect EUT antenna terminal to the spectrum analyzer with RF cable.

Spectrum analyzer setting parameters in accordance with section 3.3.

Set the EUT transmit continuously with maximum output power.

Allow trace to stabilize, measure the maximum width of the emission that is 26 dB down from
the peak of the emission.Compare this with the RBW setting of the instrument. Readjust RBW
and repeat measurement as needed until the RBW/EBW ratio is approximately 1%.

Repeat above procedures until all modes and channels were measured.

Record the results in the test report.

For 6dB Bandwidth M easurement :

aoc oe

Connect EUT antenna terminal to the spectrum analyzer with RF cable.

Spectrum analyzer setting parameters in accordance with section 3.3.

Set the EUT transmit continuously with maximum output power.

Allow trace to stabilize, measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and lower frequencies)
that are attenuated by 6 dB relative to the maximum level measured in the fundamental
emission.

Repeat above procedures until all modes and channels were measured.

Record the results in the test report.

For 99% Occupied Bandwidth Measurement :

me Ao o

Connect EUT antenna terminal to the spectrum analyzer with RF cable.

Spectrum analyzer setting parameters in accordance with section 3.3.

Set the EUT transmit continuously with maximum output power.

Allow trace to stabilize, use the 99% power bandwidth function to measure bandwidth.
Repeat above procedures until all modes and channels were measured.

Record the results in the test report.

E_S'l',
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3.5. Test Result

Temperature | 23.6C | Relative Humidity | 60% | Test Voltage | AC 120V/60Hz
26dB Bandwidth&99% Occupied Bandwidth
Fre 26dB 99% chupied Calculqte. Calculgte‘
BAND Test Mode (MHz) Bandwidth Bandwidth Power Limit | Power Limit
(MHz) (MHz) (W) (dBm)
5180 21.708 17.019
IEEE 802.11a 5200 21.766 17.134
5240 21.476 17.077
5180 21.708 18.061
IEEE 802.11n HT20 5200 21.708 17.829
5240 21.534 18.061
5180 22.055 18.177
U-NII-1
IEEE 802.11ac VHT20 | 5200 21.592 17.945
5240 21.592 18.061
5190 40.290 37.048
IEEE 802.1In HT40 - =775 40.410 37.048
5190 40.290 37.164
IEEE 802.11ac VHT40 —_ = 20410 on2
IEEE 802.11ac VHTS80 | 5210 82.430 75.948
5260 21.418 17.192 0.2500 23.98
IEEE 802.11a 5300 21.592 17.019 0.2500 23.98
5320 21.476 17.077 0.2500 23.98
5260 21.939 18.119 0.2500 23.98
IEEE 802.11n HT20 5300 21.766 18.234 0.2500 23.98
5320 21.766 18.177 0.2500 23.98
U-NILAA 5260 21.650 18.061 0.2500 23.98
IEEE 802.11ac VHAT20 | 5300 22.055 18.234 0.2500 23.98
5320 22.113 18.061 0.2500 23.98
5270 40.170 37.164 0.2500 23.98
IEEE 802.11n HT40 5310 40.410 37.164 0.2500 23.98
5270 40.170 37.048 0.2500 23.98
IEEE 802.11ac VHT40 o374 40.290 37.048 0.2500 23.98
IEEE 802.11ac VHTS80 | 5290 81.970 75.948 0.2500 23.98
EST Technology Co., Ltd Report No.ESTE-R2112182 Page 22 of 144
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Fre 26dB 99% Occppied Calculate Calculate
BAND Test Mode (MHz) Bandwidth Bandwidth Power Limit | Power Limit
(MHz) (MHz) (W) (dBm)
5500 21.476 17.019 23.31 29.31
IEEE 802.11a 5580 21.650 16.903 23.28 29.28
5700 21.708 17.019 23.31 29.31
5500 21.766 18.003 23.55 29.55
IEEE 802.11n HT20 5580 21.650 18.119 23.58 29.58
5700 21.650 18.003 23.55 29.55
5500 21.650 18.061 23.57 29.57
IEEE 802.11ac VHT20 5580 21.766 18.177 23.60 29.60
U-NII-2C 5700 21.823 18.119 23.58 29.58
5510 39.940 37.048 23.98 30.00
IEEE 802.11n HT40 5590 40.410 37.048 23.98 30.00
5670 40.170 37.048 23.98 30.00
5510 40.170 36.816 23.98 30.00
IEEE 802.11ac VHT40 5590 40.290 36.932 23.98 30.00
5670 82.200 75.948 23.98 30.00
5530 81.970 75.716 23.98 30.00
IEEE 802.11ac VHTS0 57, 83.36 75.716 23.98 30.00
Temperature 23.6C Relative Humidity 60% Test Voltage | AC 120V/60Hz
6dB Bandwidth&99% Occupied Bandwidth
Frequency 6dB 99% Occppied 6dB BW
BAND Test Mode (MHz) Bandwidth Bandwidth Min Limit Result
(MHz) (MHz) (MHz)
5745 16.3064 17.308 0.5 PASS
IEEE 802.11a 5785 16.3064 17.135 0.5 PASS
5825 16.3024 17.308 0.5 PASS
5745 17.5342 18.177 0.5 PASS
IEEE 802.11n HT20 5785 17.5342 18.292 0.5 PASS
5825 17.5382 18.408 0.5 PASS
U-NII-3 5745 17.5262 18.408 0.5 PASS
IEEE 802.11ac VHT?20 5785 17.5262 18.061 0.5 PASS
5825 17.5262 18.234 0.5 PASS
5755 36.0444 37.164 0.5 PASS
IEEE 802.11n HT40 5795 35.9244 37.395 0.5 PASS
5755 36.0324 37.279 0.5 PASS
IEEE 802.11ac VHT40 5795 36.0384 37.164 0.5 PASS
IEEE 802.11ac VHTS80 5775 75.3520 76.179 0.5 PASS
Note :

For Band U-NII-2A and U-NII-2C,the maximum conducted output power limit is 250mw or
11+10 X Log B, which is lesser,where B is the 26dB Bandwidth in MHz.So in this section,the
maximum conducted output power limit can calculate with 26dB Bandwidth.
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3.6. Test Result

U-NII-1

|EEE 802.11a 5180M Hz

26dB Bandwidth

99% Occupied Bandwidth

Spectrum ]

(=)

Ref Level 30.00 d&m

Offset 11.10 d& & RBW 300 kHz

Spectrum ]

(=)

Ref Level 30.00 d&m
Att 35 dB

Offset 11.10 d& & RBW 300 kHz

BWT 38.1 ys & VBW 1MH: Mode Auto FFT

Att 35 dE  SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT
(@ 1Pk Max [0 1Pk Max
™MI1[1] 6.24 dBm| mi[1] 5.70 dBm|
- 5.1804630 GHz| 5.1807530 GHz|
20 de, nds 26.00 dB| 20 dB Joc Bw 17.018813314 MHz|
e 3 Bw 21.708000000 MHz|
10 dey T Q factor 238.6
Rt T S 10
o da s
/ \ o l,.‘-\.-—""‘f""“ g LN
/ \ 0 d2m - —
-10 dB — 4 \
Y y, .
IR Y ; “
-30 d8; f 3,
-20 dam: =7 - 7
40 dim i W
S Ll e
50 dB
60 dB 40 dB
50 dim
CF 5.18 GHz 691 EE EEﬂn 40.0 MHz
Marker
Type | Ref | Tre | H-value | ¥-volue | Function | Function Result | -60 de:
ML 1 S.180463 GHz | 6.24 dBm | noB down | 21.708 MHz
T 1] 5.169233 GHz | -15.69 dam | ndd | 26.00 8
T2 1 5.190941 GHz -19.90 dém q factor 238.6 | CF 5.18 GHz 5691 pts Span 40.0 MHz
i -
. ° . .
26dB Bandwidth 99% Occupied Bandwidth
—
Spectrum IT Spectrum IT
Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
Att 35 dE  SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT Att 35 dE  SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT
(@ 1Pk Max [0 1Pk Max
™MI1[1] 5.85 dBm| mi[1] 5.89 dBm|
e 5.1995370 GHz|
20 dB ndn 26.00 dB) 20 dB Ioe B
R Bw 21.766000000 MHz|
- 1 Q factor 238.9|
I | .
o pan gt~ VN A ] wn ':_‘
/ \ i o et [T
-10 d& ¢ b dim ?
¥ L
-20 dB \\,-. -10 dB: -
Y y .,
wre Al Al | al el = / \
“AF -20 dam
J 20 ’(\- J.'r v B
40 dim A \ e
ST YN VA n
50 dB
60 da Dt
50 dim
CF 5.2 GHz 691 EE EEﬂn 40.0 MHz
Marker
Type | Ref | Tre | H-value | ¥-volue | Function | Function Result -60 de:
ML 1 5.199537 GHz | 5.85 dém | ndB down | 21.766 MHz
T 1] 5.189233 GHz | -15.99 dém | ndd | 26.00 8
T2 1 5.210999 GHz -20.24 dém q factor 238.9 || CF 5.2 GHz 5691 pts Span 40.0 MHz
i i
. ° N .
26dB Bandwidth 99% Occupied Bandwidth
—
Spectrum IT Spectrum IT
Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
Att 35 dE  SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT Att 35 dE  SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT
(@ 1Pk Max [0 1Pk Max
™MI1[1] 5.16 dBm| mi[1]
e 5.2379160 GHz|
20 b nds 26.00 dB| 0 dBi Jocc Bw 17.076700434 MHz|
e Bw 21476000000 MHz|
10 dey Q factor 243.9
o oy e i e a8 "{
1Y S e .
f \ e ekl g 8
d A % 0 dam N, [ WA et
-10 dB — z
= v
e 1 frr, : }
A, L 4% ~ P N
o A VATA V. ot s / B
= -20 dam:
r N Vel R
40 dBm: xgu—\:{vmnr\w 'y e An
50 dB
60 da Dt
50 dim
CF 5.24 GHz 691 EE EEﬂn 40.0 MHz
Marker
Type | Ref | Tre | H-value | ¥-volue | Function | Function Result | -60 de:
ML 1 5.237916 GHz | 5.16 dém | ndB down | 21.476 MHz
T 1 5.229291 GHz | -20.66 dBm | ndd | 26.00 8
T2 1 5.250767 GHz -21.09 dém q factor 243.9 || CF 5.24 GHz 5691 pts Span 40.0 MHz
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U-NII-1

|EEE 802.11n HT20 5180M Hz

26dB Bandwidth

99% Occupied Bandwidth

Spectrum IT Spectrum IT
Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
Att 35 dE  SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT Att 35 dE  SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT
(@ 1Pk Max [0 1Pk Max
™MI1[1] 5.88 dBm| mi[1] 5.16 dBm|
- 5.1810420 GHz| 5.1793050 GHz|
20 b nds 26.00 dB| 20 dB Jocc Bw 18.060781476 MHz|
e " Bw 21.708000000 MHz|
10 dey : Q factor 238.7
o | 10
” W e aniN B ik et WY AT
o + \.,‘ A P _ ey P e ]
/ \ T I A sk I e
-10 dB - 7
e /
-20 dB o -10 dB: .
LY -, n f N
30,y AW [ e \
J--P‘-m‘[ = T v -20 dBm L
~ iy e
-40 dBm Vo T
A vy
.Y S ""'lf( Wy
pageniyf -
50 dey
60 da Dt
50 dBm
CF 5.18 GHz 691 EE senn 40.0 MHz
Marker
Type | Ref | Trc | H-value | ¥-volue | Function | Function Result -60 de:
ML 1 S.1B1042 GHz | 5.88 dém | ndB down | 21.708 MHz
T 1] 5.169175 GHz | -20.47 dBm | ndd | 26.00 8
T2 1 5.190883 GHz -20.00 dém q factor 238.7 || CF 5.18 GHz 5691 pts Span 40.0 MHz
- e B B e ) W
L JL 3 Measuring... é L JL 2 { B
. ° . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum IT Spectrum IT
Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
Att 35 dE  SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT Att 35 dE  SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT
(@ 1Pk Max [0 1Pk Max
™MI1[1] 5.63 dBm| mi[1] +.93 dBm
- 5.1985530 GHz| 5.2008680 GHz|
20 b nds 26.00 dB| 20 dB Jocc Bw 17.829232996 MHz|
e - Bw 21.708000000 MHz|
10 dey X Q factor 239.5
o T N "ttt na o W s P 10 K'J
/ \ 0ds AP Foa NN
& dam - ’
-10 dB: 7 - ¥ Y
y, / |‘
o e |
N J -
i Al ST e £ \
| =r " -20 dBm .
s §
40 dBm e S i V™
<30 o8 . e
“50 da St -
60 da Dt
50 dBm
CF 5.2 GHz 691 EE senn 40.0 MHz
Marker
Type | Ref | Trc | H-value | ¥-volue | Function | Function Result | -60 de:
ML 1 5.198553 GHz | 5.63 dém | ndB down | 21.708 MHz
T 1 5.189175 GHz | -20.15 dBm | ndd | 26.00 8
T2 1 5.210883 GHz -20.14 dém q factor 239.5 CF 5.2 GHz 5691 pts Span 40.0 MHz
L JL 3 Measuring... é L JL 2 { B

U-NII-1

|EEE 802.11n HT20 5240M Hz

26dB Bandwidth

99% Occupied Bandwidth

—
Spectrum ] IT Spectrum ] IT
Ref Level 30.00 dBm  Offset 11.10 02 w RBW 300 kHz Ref Level 30.00 dBm  Offset 11.10 02 w RBW 300 kHz
At 35 dE BWT  38.1yus @ VBW 1 MHz  Mode Auto FFT Att 35 dE BWT  38.1yus @ VBW 1 MHz  Mode Auto FFT

[0 1Pk Max [0 1Pk Max

mi[1] 4.87 dBm) Mi[1]
- 52423730 GHz|
20de ndB 26.00 dB| 0 b Joe B 18060761476 MHz|
. Bw 21534000000 MHz
1048 T factor 2434
X 10
B 0 T i AT
= / r *-J"”‘“\ el
/ 0dEm e [k i I Vg
-10 d
d \ 4
N f
.20 dB .10 dB . .
“ g o L
i Licamas AL / \
| WV ¥ -20 dam . =
/ e
40 dBm & ¥ s
™ o My PPTAY
A v :
50 dB
60 da i
50 dBm:
CF 5.24 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | 60 dB
M1 1] 5.242373 GHz | 4.87 dém | ndB down | 21,534 MHz
T1| 1] 5.229407 GHz | -21.12 dém | ndd | 26.00 d8
T2 1 5.250941 GHz -21.3% dém q factor 243.4 || CF 5.24 GHz 5691 pts Span 40.0 MHz
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FCC ID: 2AKFED207

U-NII-1

|EEE 802.11ac VHT 20 5180MHz

26dB Bandwidth

99% Occupied Bandwidth

Spectrum ‘tg.: Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB w RBW 300 kHz Ref Level 30.00 dBm  Offset 11.10 dB w RBW 300 kHz
At 3508 SWT  38.1us @ VBW 1MHz  Mode Auto FFT Att 35d8 SWT  38.1ys @ VBW 1MHz Mode auto FFT
[@ 1Pk Max [@ 1Pk Max
™MI1] 5.15 dBm) ML) 5.25 dBm|
. 5.1811000 GHz| 5.1706690 GHz,
ke niB 26.00 dB 20 dB Joe B 18.176555716 MHz
. Bw 22.055000000 MHz
1048 4 Q factor 234.9 2
et e i PR b WY i
0de =T ) N =
/ \ 048 vV sets nansil N ot SO B
-10 dB: . - /) k\
s ,‘/ T !;
e |l S ] N
;20 pegpr 20 dam f X
™ b A
-40 dBm o -’\J\_H‘\.'”f‘ M gann
-30, JBf Yocr
50 dB e
60 da Bt
CF 5.18 GHz 691 HE0/dRIW
5 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | 60 dB
ML 1 5.1811 GHz | 5.15 dém | ndB down | 22.055 MHz
T 1] 5.169117 GHz | -21.03 dBm | ndd | 26.00 8
T2 1 5.191172 GHz -21.24 dém q factor 234.9 CF 5.18 GHz 5691 pts Span 40.0 MHz
i ; T | T ; T
L JL 3 Measuring... é L JL 2 [ B9
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dBm  Offset 11.10 dB w RBW 300 kHz Ref Level 30.00 dBm  Offset 11.10 dB w RBW 300 kHz
At 3508 SWT  38.1us @ VBW 1MHz  Mode Auto FFT Att 35d8 SWT  38.1ys @ VBW 1MHz Mode auto FFT
[@ 1Pk Max [@ 1Pk Max
™MI1] 6.21 dBm) ML) 5 dBm
. 5.2023150 GHz| 5.2024910 GHz
ke niB 26.00 dB 20 dB Joe B 17.9450072396 MHz
5 i  Bw 21.592000000 MHz
H Q factor 240.9
o b s i ] wn
l.")r i _l; b Jm‘_,.,W-"'mV’“"'\ .r"u\j\"‘-' bt
-10 dB: I \
.20 dB - R / )
S — e
- I___."\_r_,JJ‘ "‘\f P ,/ N
| ;3 ven -20 dam 2 .
A P
-40 dem M V ‘_,\‘J.u._a i
<30 dBm A= V i
50 da e
-60 da -40 dB
-50 dBm
CF 5.2 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result 60 dB
ML 1 5.202315 GHz | 6.21 dém | noB down | 21.592 MHz
T 1] 5.189291 GHz | -15.57 dBm | ndd | 26.00 8
T2 1 5.210883 GHz -18.74 dém q factor 240.9 CF 5.2 GHz Span 40.0 MHz
—r - — - #
L JL 3 Measuring... é L JL 2 [ B9
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dBm  Offset 11.10 dB w RBW 300 kHz Ref Level 30.00 dBm  Offset 11.10 dB w RBW 300 kHz
At 3508 SWT  38.1us @ VBW 1MHz  Mode Auto FFT Att 35d8 SWT  38.1ys @ VBW 1MHz Mode auto FFT
[@ 1Pk Max [@ 1Pk Max
™MI1] 5.43 dBm) ML) +.89 dBm
. 5.2390740 GHz| 5.2416210 GHz
ke niB 26.00 dB 20 dB Joe B 18.060781476 MHz
5 i Bw 21.592000000 MHZ
H Q factor 242.6
10
- A B A e
i \\ 0 dam ey A=Y w‘“‘""““’\h‘
-10 dB / )
T4 \T il
20 dB. . A% .10 dB i
f." Al 7
30 dB: e L ol Voiad WY, F \
AR ¥ ™ -20 dam 7 = oy
-40 dBm = danad \pr
S 7 R
60 da Dt
-50 dBm
CF 5.24 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | 60 dB
ML 1 5.239074 GHz | 5.43 dém | ndB down | 21.592 MHz
T 1 5.229291 GHz | -20.52 dBm | ndd | 26.00 8
T2 1 5.250883 GHz -20.82 dém q factor 242.6 CF 5.24 GHz s:nn 40.0 MHz
L JL Measuring... é L JL 2 [ B9
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FCC ID: 2AKFED207

U-NII-1

|EEE 802.11n HT40 5190M Hz

. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dBm  Offset 11.10 dB w RBW 500 kHz Ref Level 30.00 dBm  Offset 11.10 dB w RBW 1 MHz
Att 35 dB BWT 1ms @ VBW 1MHz Mode Auto Sweep Att 35ds  SWT 1ms & VBW 3 MHz  Mode Auto Sweep
[@ 1Pk Max [@ 1Pk Max
™MI1] 3.66 dBm| ML) 8.67 dBm|
" 5.191620 GHz 5.192200 GHz
20de niB 26.00 dB 20 dB Joe B 37047756874 MHZ
. Bw 40.290000000 MHz|
10dB T Q factor 128.9 M1
10
o - ,__.M.—w\f,lm—m, . | o
/ \ o dem ¥
-10 dB - k \
el . 1
.20 da ») LE -10 dB T
/ \ﬂﬂ L
shakitla
=a 5 NIRRT -20 dam— Yoy, ety W
-40 dBm
=30 dBr
50 dB
60 da Dt
CF 5.19 GHz 691 pts Span 80.0 MHz HE0/dRIW
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result 60 dB
ML 1 5.19162 GHz | 3.66 dém | ndB down | 40.25 MHz
T 1] 5.165997 GHz | -22.69 dBm | ndd | 26.00 d8
T2 1 5.21026 GHz -22.42 dém q factor 128.9 CF 5.19 GHz 5691 pts Span B0.0 MHz
X (o B I G ] T
L JL Measuring... é L JL 2 [ B9
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dBm  Offset 11.10 dB w RBW 500 kHz Ref Level 30.00 dBm  Offset 11.10 dB w RBW 1 MHz
Att 35 dE SWT 1ms @ VBW 1MHz Mode auto Swesp Att 35dE  SWT 1ms & VBW 3 MH: Mode Auto Sweep
@ 1Pk Max [0 1Pk Max
™MI1] 2.20 dim| ML) 8.25 dBm|
" 5.228960 GHz 5225370 GHz
20de niB 26.00 dB 20 dB Joe B 37047756874 MHz
. Bw 40410000000 MHz|
10dB = Q factor 1294 M1
] © 1
0d8 - ccncrnerl] oo s i SR T e e SR FESS
/ | 0dém 4 ¥
-10 de 1 [ H
/ \ /
20 dB [Y ks 10 8 ||L
o Uy o, " 4 QL
2 S e i & oAl |
- 20 dem T W
Wy
40 dBm sty
=30 dBr
50 db
-60 dB -40 dB
CF 5.23 GHz 691 pts Span 80.0 MHz T
[arker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | 60 dB
M| 1 5,22896 GHz | 2.20 dém | noB down | 30.41 MHz
T 1] 5.20997 GHz | -23.07 dBm | ndd | 26.00 d8
T2 1 5.25038 GHz -23.9% dém q factor 129.4 CF 5.23 GHz 5691 pts Span B0.0 MHz
SR
4 e ) ' e
. J 4 . J 4
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dBm  Offset 11.10 dB w RBW 500 kHz Ref Level 30.00 dBm  Offset 11.10 dB w RBW 1 MHz
Att 35 dE SWT 1ms @ VBW 1MHz Mode auto Swesp Att 35dE  SWT 1ms & VBW 3 MH: Mode Auto Sweep
@ 1Pk Max [0 1Pk Max
™MI1] 2.72 dBm| ML) 8.91 dBm|
" 5.191620 GHz 60 GHz,
ik niB 26.00 dB 20 dB Joe B 37,16 14 Mz
. Bw 40.290000000 MHz|
10dB Q factor 1289 M1
10
o 0 PP P T | e
3
i \ ooon '
-10 de h f
-20 dB ! .10 dB / liL
20,98 ] \U,a e N4 "i,liLLaJ_{;JJ‘LL‘
e peand 3 s J -20 dem b ? e
” s P,
-40 dBm
=30 dBr
50 db
-60 dB -40 dB
CF 5.19 GHz 691 pts Span 80.0 MHz T
[arker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | 60 dB
ML 1 5.19162 GHz | 2.72dem | noB down | 40.25 MHz
T 1 _5.16597 GHz | -23.45 dBm | ndd | 26.00 d8
T2 1 5.21026 GHz -23.07 dém q factor 128.9 CF 5.19 GHz 5691 pts Span B0.0 MHz
] S
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FCC ID: 2AKFED207

U-NII-1

|EEE 802.11ac VHT40 5230M Hz

26dB Bandwidth

99% Occupied Bandwidth

J

L JL J

Spectrum ‘tg.: Spectrum r.gx
Ref Level 30.00 dBm  Offset 11.10 dB w RBW 500 kHz Ref Level 30.00 dBm  Offset 11.10 02 = RBW 1 MHZ
Att 35 dE SWT 1ms @ VBW 1MHz Mode auto Swesp ALt 35de  SWT 1ms & VBW 3 MHz Mode duto Sweep
@ 1Pk Max [0 1Pk Max
™MI1] 2.20 dim| Mi[1] 8.19 dBm|
" 5.228960 GHz 5.233700 GHz
ik niB 26.00 dB 20 dB oo By A6.931982634 MHz
. Bw 40410000000 MHz|
10dB = Q factor 1294
Y 10 -
0ds - e T RS oo ! Wt PRTR
[f od -l R
-10 dB: - k
/ \
. i |
20 dB. I .10 dB
:Y I.l’ k‘
Ho "
|20 B — o bbb ] S J el
I, U T
40 dBm gl ey
=30 db
50 db
60 da P
CF 5.23 GHz 691 pts Span 80.0 MHz 0
arker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | -60 dB
M| 1 5,22896 GHz | 2.20 dém | noB down | 30.41 MHz
T 1] 5.20997 GHz | -23.07 dBm | ndd | 26.00 d8
T2 1 5.25038 GHz -23.9% dém q factor 129.4 CF 5.23 GHz 691 pts Span BO.0 MHz
Y - e B e - T
L )il ] He L I | Measuring... P
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dBm  Offset 11.10 dB w RBW 1 MHz Ref Level 30.00 dBm  Offset 11.10 dB w RBW 1 MHz
Att 35 dE BWT 1ms & YBW 3 MHz  Mode auto Sweep Att 35dBSWT 1ms & VBW 3 MHz Mode Auto Swesp
@ 1Pk Max [0 1Pk Max
™MI1] 9.17 dBm) ML) 5.84 dBm|
" 5.203750 GHz 5.213470 GHz
ik niB 26.00 dB 20 dB Joe B 75.947901592 MHz
. Bw B2.430000000 MHZ
10dB n Q factor 63,1
. S P b s
0 B b, Y—'\—
}/_ 0 dg L. S . l"’n _'L"'““vv"‘*“ *—:'.
-10 dB: -
/ /
20 dB. I .10 dB 1
20 f 10 - i
J A .I
TR e TE Y ST PR ! \
-20 dam t .
Jj C YT
40 dam %:Mwhmmﬁ v w**ﬂs;q.;m
50 db
60 da Dt
CF 5.21 GHz 691 pts Span 160.0 MHz T
|arker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | 60 dB
ML 1 5.20375 GHz | 3.17 dém | ndB down | B2.43 MHz
T 1] 5.16502 GHz | -23.02 dBm | ndd | 26.00 d8
T2 1 5.25145 GHz -22.44 dém q factor 63.1 CF 5.21 GHz 5691 pts Span 160.0 MHz
4 T T e ) ' T
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FCC ID: 2AKFED207

U-NI1-2A

| EEE 802.11a 5260M Hz

26dB Bandwidth

99% Occupied Bandwidth

T veasormo.. LOLED W8

Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
Att IS dE SWT 38.1 ys @ VBW 1 MHz  Mode Auto FFT ALt 35dESWT 38.1ps @ VBW 1 MHz  Mode auto FFT
[@ 1Pk Max [@ 1Pk Max
Mi1[1] 4.89 dBm| Mi[1] +.69 dBm)
- 5.2606370 GHz| 5.2605790 GHz|
20 b nds 26.00 dB| 0 dB Joc Bw 17.192474674 MHz|
e Bw 21.418000000 MHz|
10 dey T Q fact 245.6
. BRI BUTETS | e 10 o
l\ e - P R il
-10 dB: ' ¥ "
Nz / A
-20 da . -10 dB -
i /
T g ™ # "
Ao e -20 dBm ;,r L
4 Al (= v
-40 dBm LN Y \Lv"l A (T "
230 defr
50 de:
60 da Dt
50 dim
CF 5.26 GHz 691 EE SEnn 40.0 MHz
Marker
Type | Ref | Tre | H-value | ¥-volue | Function | Function Result | -60 de:
M1 1] 5.260637 GHz | 4.89 dém | ndB down | 21.418 MHz
T1 1] 5.249407 GH2 | -20.93 d8m | nds | 26.00 d8
T2 1 5.270825 GHz -20.91 dém q factor 245.6 CF 5.26 GHz 5691 pts Span 40.0 MHz
X e B B e - T
L JL Measuring... é L JL 2 { B
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
Att IS dE SWT 38.1 ys @ VBW 1 MHz  Mode Auto FFT ALt 35dESWT 38.1ps @ VBW 1 MHz  Mode auto FFT
[@ 1Pk Max [@ 1Pk Max
mi[1] 4.43 dBm) mMa[1] 1B
- 5.2983790 GHz| 5.294 0 GHz|
20 de, nds 26.00 dB| 20 dB Joc Bw 17.018813314 MHz|
e Bw 21.592000000 MHz|
10 dey T Q factor 245.4
P I o A n r
o o . T
T Fom ] on
."( \\  dem T, el e o T VO
-10 dB: — - " R
v . 7 L
-20 da e -10 dB -
)} A e \
e pavamt Vi et o S
e oy -20 dam I,‘ C
di A R
-40 dBm- ~ ™™ oy
30 dBrfret o WVNA, .
s e
50 de S
60 da Dt
50 dim
CF 5.3 GHz 691 EE SEnn 40.0 MHz
Marker
Type | Ref | Tre | H-value | ¥-volue | Function | Function Result -60 de:
M1 1] 5.208379 GHz | 4.43dém | ndB down | 21.592 MHz
T1 | 5.289233 GHz | -21.66 dém | ngs 26.00 d&
T2 1 5.310825 GHz -21.85 dém q factor 245.4 CF 5.3 GHz Span 40.0 MHz
T - W = - Iy
L JL 3 Measuring... é L JL 2 { B
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
Att IS dE SWT 38.1 ys @ VBW 1 MHz  Mode Auto FFT ALt 35dESWT 38.1ps @ VBW 1 MHz  Mode auto FFT
[@ 1Pk Max [@ 1Pk Max
mi[1] 4.62 dBm mM1[1] 836 dBm|
- 5.3195370 GHz| 53207530 GHz|
20 b nds 26.00 dB| 20 dB Joc Bw 17.076700434 MHz|
e Bw 21.476000000 MHz|
10 o T Q factor 247.7)
A 10
N P e v R
ol _— al S iea
L
7 o dam AN, ) Y -
-10 dB: Y
J \'s e
fa’ a9 A
FOLEPT % A, -20 dam
-40 dBm-
f And, b v A
e - —
50 dB
60 d -40 dB
50 dim
CF 5.32 GHz 691 EE SEnn 40.0 MHz
Marker
Type | Ref | Tre | H-value | ¥-volue | Function | Function Result | -60 de:
M1 1 5.319537 GHz | 4.62 dém | ndB down | 21.476 MHz
T1 1 5.309233 GHz | -21.31 dém | ngs 26.00 d
T2 i 5.330709 GHz -21.38 dém q factor 247.7 CF 5.32 GHz
SRR
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FCC ID: 2AKFED207

U-NI1-2A

| EEE 802.11n HT 20 5260M Hz

26dB Bandwidth

99% Occupied Bandwidth

Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
Att IS dE SWT 38.1 ys @ VBW 1 MHz  Mode Auto FFT ALt 35dESWT 38.1ps @ VBW 1 MHz  Mode auto FFT
[@ 1Pk Max [@ 1Pk Max
mi[1] 4.47 dBm) mMa[1] .76 dBm|
- 5.2623150 GHz| 52611580 GHz|
20 b nds 26.00 dB| 20 dB Joc Bw 18.118668596 MHz|
e Bw 21.939000000 MHz|
1048 T-qQ factor 239.9
o o ittt ) e Pl i a An) n
/ \ AL e S
i \ 0 dém : :
-10 dB . c{ \‘(
1 g /
.20 dB 7 4 £ .10 dB | A\
g 4
- e AL / \
[t Sl -20 dam — T
-4 ",
o I T o
-40 dBm - il RV
| A9 AR o
50 dB v
60 da Dt
50 dem
CF 5.26 GHz 691 EE EEnn 40.0 MHz
Marker
Type | Ref | Tre | H-value | ¥-volue | Function | Function Result | -60 de:
M1 1] 5.262315 GHz | 4.47 dém | ndB down | 21,939 MHz
Ti| 1] 5.243059 GHz | -21.44 dBm | nds | 26.00 d8
T2 1 5.270999 GHz -21.73 dém q factor 239.9 CF 5.26 GHz 5691 pts Span 40.0 MHz
] i
X e X T
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
Att IS dE SWT 38.1 ys @ VBW 1 MHz  Mode Auto FFT ALt 35dESWT 38.1ps @ VBW 1 MHz  Mode auto FFT
[@ 1Pk Max [@ 1Pk Max
mi[1] +.01 dim mM1[1] 858 dBm|
- 5.3009260 GHz| 5.2992470 GHz|
20 b nds 26.00 dB| 0 dB Joc Bw 18.234442836 MHz|
e Bw 21. 766000000 MHz|
10 dey " Q factor 243.5
o i - ——— Ve s a8 M1
"" \ 4 e H_P'UJ J#_MM“H“‘-'\NJ\\ s V.
ey I 0 dém =g
-10 dB — T "
&
Ty \; 2 }I Y
20 dB . C 10 d8 - \,
; = / 5
J-a\,\,ﬂ-\" SR TS -20 dam I,”’ I\,.
40 dam g AN,
30 dorn—t AR B e
50 de AL, S
60 da Bt
50 dem
CF 5.3 GHz 691 EE EEnn 40.0 MHz
Marker
Type | Ref | Tre | H-value | ¥-volue | Function | Function Result -60 de:
M1 1] 5.300926 GHz | 4.01dém | ndB down | 21.766 MHz
T1 | 5.289233 GHz | -21.97 dém | ngs 26.00 d
T2 1 5.310999 GHz -21.95 dém q factor 243.5 CF 5.3 GHz 5691 pts Span 40.0 MHz
A
i vem— y i ) ——
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
Att IS dE SWT 38.1 ys @ VBW 1 MHz  Mode Auto FFT ALt 35dESWT 38.1ps @ VBW 1 MHz  Mode auto FFT
[@ 1Pk Max [@ 1Pk Max
mi[1] 4.12 dim mM1[1] 3.80 dBm
- 5.3190160 GHz| 5.9195370 GHz|
20 b ndB 26.00 dB| 20 dBy e B 18.176555716 MHz
e Bw 21.766000000 MHz|
10 dey Q factor 2444
10
P YT
ode - boicn o
] \ 5 WP e o 1
~ f 0 dém o ¥ =
-10 dB: = 9 ) \
. \gz eee ] :
.'*;_.Er\_.-\.u Pty ¥ -20 dam i
I R -
40 dam i e, O
30 dBm it e
50 di H_wf.n'L’ L i
60 da Dt
50 dem
CF 5.32 GHz 691 EE EEnn 40.0 MHz
Marker
Type | Ref | Tre | H-value | ¥-volue | Function | Function Result | -60 de:
M1 1 5.319016 GHz | 4.12 dém | ndB down | 21.766 MHz
Ti| 1 5.309291 GHz | -22.22 d8m | nds | 26.00 d8
T2 1 5.331056 GHz -21.95 dém Q factor 244.4 CF 5.32 GHz 691 E Span 40.0 MHz
Cry B M e ) T
L JL Measuring... 4 L JL 2 { B
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FCC ID: 2AKFED207

U-NI1-2A

|EEE 802.11ac VHT 20 5260M Hz

26dB Bandwidth

99% Occupied Bandwidth

Spectrum ]

(=)

Ref Level 30.00 d&m

Offset 11.10 d& & RBW 300 kHz

Spectrum ]

(=)

Ref Level 30.00 d&m

Offset 11.10 d& & RBW 300 kHz

Att 35 dE  SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT Att 35 dE  SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT
[@ 1Pk Max @1k Max
mi[1] 4.59 ditm| mM1[1] +.50 dBm|
- 5.2586110 GHz| 5.2593050 GHz|
20 b nds 26.00 dB| 20 dB Jocc Bw 18.060781476 MHz|
e Bw 21.650000000 MHz|
10 dey T Q factor 242.9
0dé g bt h J'h_h._'\ o P n il b L
I
£ \\ adem e P in V2 TV DT N ¥
-10 de - n S ; '\‘
Yz f
-20 da ¥ .10 dB E LY
-30 dB Mg~ i \
20 B -20 dam - .
-40 dBm P e,
gt ./ Vi u WS
50 de o
60 dBs -40 de
50 dem
CF 5.26 GHz 691 ELE senn 40.0 MHz
Marker
Type | Ref | Tre | H-value | ¥-volue | Function | Function Result | -60 de:
M1 1] 5.258611 GHz | +.59 dam | ndB down | 21.65 MHz
T1| 1 5.249233 GHz | -21.36 dBm | ndd | 26.00 d8
T2 1 5.2708683 GHz -21.19 dém q factor 242.9 | CF 5.26 GHz 5691 pts Span 40.0 MHz
i -
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
—
Spectrum IT Spectrum IT
Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
Att 35 dE  SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT Att 35 dE  SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT
[@ 1Pk Max @1k Max
mi[1] .95 dBm| mM1[1] .74 dBm
- 5.2980900 GHz| 5.2994210 GHz|
20 b nds 26.00 dB| 20 dB Jocc Bw 18.234442836 MHz|
e Bw 22.055000000 MHz|
1048 T Q factor 240.2
0 di P ’_J*f“"""h‘, Pt s o " o L
f-'r \\ 2 dem an A _,v’h'-f*“’"’"\ e VP
-10 dB C 1y R
i 2
.20 da y/ .10 dB A \
/ i / N
p Ve
-30 dB e L — 5 i
Bl -20 dBm 7
f /
-40 dBm 7 '\U"—-—.w.-\_ ~—
.30 dB L B
Yo Y
50 d Al
60 da Dt
50 dem
CF 5.3 GHz 691 ELE senn 40.0 MHz
Marker
Type | Ref | Tre | H-value | ¥-volue | Function | Function Result -60 de:
M1 1] 5,29809 GHz | 3.95dem | ndB down 22,055 MHz
T1| 1 5.289175 GHz | -22.22 dBm | ndd | 26.00 d8
T2 1 5.31123 GHz -22.43 dém q factor 240.2 || CF 5.3 GHz 5691 pts Span 40.0 MHz
- C e B B e - L
L JL 3 Measuring... é L JL 2 { B
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
—
Spectrum IT Spectrum IT
Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
Att 35 dE  SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT Att 35 dE  SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT
[@ 1Pk Max @1k Max
mi[1] 4.10 dim| mM1[1] 3.73 dBm
- 5.3210420 GHz| 5.3179160 GHz|
20 b nds 26.00 dB| 20 dB Jocc Bw 18.060781476 MHz|
e Bw 22.113000000 MHz|
1048 i Q factor 240.6
0da - b "‘"’\’—‘-’Mn e ot 1 M1
/ 008 o s, i et B
-10 dB - A 7 L L
T :,”; f \
20 d8 R
7 7, T
o o o /
Pty e e -20 dam (, v
o
40 dBm o, M e L
20 dem———L 4 b
50 dB ]
60 da Dt
50 dem
CF 5.32 GHz 691 ELE senn 40.0 MHz
Marker
Type | Ref | Tre | H-value | ¥-volue | Function | Function Result | -60 de:
M1 1 5.321042 GHz | +.10dém | ndB down | 22,113 MHz
T1| 1 5.309053 GHz | -22.25 dBm | ndd | 26.00 d8
T2 1 5.331172 GHz -21.70 dém q factor 240.6 || CF 5.32 GHz 5691 pts Span 40.0 MHz
i -
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|EEE 802.11n HT40 5270M Hz

. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum ] IT Spectrum ] IT
Ref Level 30.00 dBm  Offset 11.10 dB w RBW 500 kHz Ref Level 30.00 dBm  Offset 11.10 dB w RBW 1 MHz
Att 35 dB BWT 1ms @ VBW 1MHz Mode Auto Sweep Att 35ds  SWT 1ms & VBW 3 MHz  Mode Auto Sweep
[@ 1Pk Max [@ 1Pk Max
™MI1] 2.20 dBm) M1[1] 7.84 dBm|
. 5.274750 GHz 5267110 GHz
ke niB 26.00 dB 0 dpi Joe B
. Bw 40.170000000 MHZ
10dB 0 factor 131.3)
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50 d
60 da Dt
CF 5.27 GHz 691 pts Span 80.0 MHz HE0/dRIW
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | 60 dB
ML 1 5.27475 GHz | 2.20 dém | ndB down | 30.17 MHz
T 1] 5.25009 GHz | -24.08 dBm | ndd | 26.00 dB
T2 1 5.20026 GHz -23.54 dém Q factor 131.3 | CF 5.27 GHz 5691 pts Span 80.0 MHz
——
" 0 . "
26dB Bandwidth 99% Occupied Bandwidth
—
Spectrum IT Spectrum IT
Ref Level 30.00 dBm  Offset 11.10 dB w RBW 500 kHz Ref Level 30.00 dBm  Offset 11.10 dB w RBW 1 MHz
Att 35 dB BWT 1ms @ VBW 1MHz Mode Auto Sweep Att 35ds  SWT 1ms & VBW 3 MHz  Mode Auto Sweep
[@ 1Pk Max [@ 1Pk Max
™MI1] 2.00 dBm) M1[1] 7.57 dBm|
. 5306760 GHz 5311620 GHz
ke niB 26.00 dB 20 d Joe B 37.163531114 MHz
. Bw 40.410000000 MHZ
10dB Q factor 131.3)
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50 d
60 da Dt
CF 5.31 GHz 691 pts Span 80.0 MHz HE0/dRIW
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | 60 dB
ML 1 5,30676 GHz | 2.00 dém | ndB down | 30.41 MHz
T 1] 520997 GHz | -23.04 dBm | ndd | 26.00 dB
T2 1 5.33038 GHz -24.23 dém q factor 131.3 | CF 5.31 GHz 5691 pts Span B0.0 MHz
——
" 0 . "
26dB Bandwidth 99% Occupied Bandwidth
—
Spectrum IT Spectrum IT
Ref Level 30.00 dBm  Offset 11.10 dB w RBW 500 kHz Ref Level 30.00 dBm  Offset 11.10 dB w RBW 1 MHz
Mt 35 dE BWT 1ms @ YBW 1MHz Mode auto Sweep Att 35dBSWT 1ms & VBW 3 MHz Mode Auto Swesp
® 1Pk Max [@ 1Pk Max
™MI1] 2.39 dBm) M1[1] 8.03 dBm|
. 5.273010 GHz 5.273960 GHz
ik niB 26.00 dB 20 dB Joe B 37047756874 MHz
. Bw 40.170000000 MHz|
1048 Q factor 131.3]
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-60 da -40 dB
CF 5.27 GHz 691 pts Span 80.0 MHz T
[arker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | 60 dB
M| 1 5.27301 GHz | 2.35 dém | ndB down | 30.17 MHz
T 1] 5.25009 GHz | -23.55 dBm | ndd | 26.00 dB
T2 1 5.20026 GHz -23.23 dém q factor 131.3 CF 5.27 GHz 5691 pts Span B0.0 MHz
——
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. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum IT Spectrum IT
Ref Level 30.00 dBm  Offset 11.10 dB w RBW 500 kHz Ref Level 30.00 dBm  Offset 11.10 dB w RBW 1 MHz
Mt 35 dE BWT 1ms @ YBW 1MHz Mode auto Sweep Att 35dBSWT 1ms & VBW 3 MHz Mode Auto Swesp
® 1Pk Max [@ 1Pk Max
™MI1] 1.82 dim M1[1] 7.46 dBm|
. 5314170 GHz 5306760 GHz
ik niB 26.00 dB 20 dB Joe B 37047756874 MHz
. Bw 40.290000000 MHz|
10dB ———Qfactor 131.9) -
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-60 da -40 dB
CF 5.31 GHz 691 pts Span 80.0 MHz T
[arker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | 60 dB
M| 1 5.31417 GHz | 1.82 dém | ndB down | 40.25 MHz
T 1] 520997 GHz | -24.82 dBm | ndd | 26.00 dB
T2 1 5.33026 GHz -24.12 dém q factor 131.9 CF 5.31 GHz 5691 pts Span B0.0 MHz
. SRS
L JL J L JL J
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
—
Spectrum IT Spectrum IT
Ref Level 30.00 dBm  Offset 11.10 dB w RBW 1 MHz Ref Level 30.00 dBm  Offset 11.10 dB w RBW 1 MHz
Mt 35 dE BWT 1ms & YBW 3 MHz  Mode auto Sweep Att 35dBSWT 1ms & VBW 3 MHz Mode Auto Swesp
® 1Pk Max [@ 1Pk Max
™MI1] 0.82 dBm) M1[1] 1.70 dBm
. 5.293240 GHz 5,292550 GHz
ik niB 26.00 dB 20 dB Joe B 75.947901592 MHz
. Bw B1.970000000 MHZ
1048 Q factor 64,61
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CF 5.29 GHz 691 pts Span 160.0 MHz T
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Type | Ref | Trc | X-value | ¥-value | Function | Function Result 60 dB
ML 1 5,29324 GHz | 0.82 dém | ndB down | B1.97 MHzZ
T 1] 524925 GHz | -24.44 dBm | ndd | 26.00 d&
T2 1 5.33122 GHz -24.72 dém q factor &4.6 CF 5.29 GHz 5691 pts Span 160.0 MHz
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FCC ID: 2AKFED207

U-NI1-2C

| EEE 802.11a 5500M Hz

26dB Bandwidth

99% Occupied Bandwidth

(=)

Spectrum Spectrum ‘tg.:
Ref Level 30.00 dBm  Offset 11.10 d& « RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
At 35d8  SWT 38.1 s & VBW 1 MHz  Mode 4uto FFT Att 35dB SWT 38.1 ys & VBW 1 MHz Mode suto FFT
@ 1Pk Max @ 1Pk Max
Mi[1] 4.83 dBm mM1[1] .67 dBm|
- 5.5009260 GHz| 5.4990740 GHz|
20 de) ndg 26.00 dB| 20 dB Joc Bw 17.018813314 MHz|
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60 dB Dt
50 dim
CF 5.5 GHz 691 Es SEal\ 40.0 MHz
Marker
Type | Ref | Tre | -valug | v-value | Function | Function Result Il =60 dB!
M1 1] 5.500926 GHz | 4.83dem | ndB down 21,476 MHz |
T1) 1] £.489349 GHz | -21.44 dBm | ndd | 26.00 d8 |
T2 1 5.510825 GHz -20.78 dBm Q factor 256.1 || CF 5.5 GHz 5691 pts Span 40.0 MHz
e -
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
Att 35d8 SWT  38.1us & VBW 1MHz  Mode auto FFT ALt 35dE SWT  38.1us @ VBW 1MHz Mode Auto FFT
[@ 1Pk Max @1k Max
mi[1] 4.09 ditm| mM1[1] 3 dBm|
- 5.5804630 GHz| 5.5749 0 GHz|
20 b nds 26.00 dB| 20 dB Joc Bw 16.903039074 MHz|
e Bw 21.650000000 MHz|
10dB ; Q factor 257.8
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60 da Dt
50 dim
CF 5.58 GHz 691 EE BEnn 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-volue | Function | Function Result -60 de:
M1 1] 5.580463 GHz | 4.09 d8m | ndB down | 21.65 MHz
T1| | 5.569291 GHz | -21.85 dBm | ngs 26.00 d
T2 1 5.500941 GHz -22.10 dém q factor 257.8 CF 5.58 GHz Span 40.0 MHz
T - W — - oy
L JL 3 Measuring... é L JL 2 [ B9
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
Att 35d8 SWT  38.1us & VBW 1MHz  Mode auto FFT ALt 35dE SWT  38.1us @ VBW 1MHz Mode Auto FFT
[@ 1Pk Max @1k Max
mi[1] 4.46 dBm) mMa[1] +.20 dBm|
- 5.6979160 GHz| 5.7005 0 GHz|
20 b nds 26.00 dB| 20 dB Joc Bw 17.018813314 MHz|
e Bw 21.708000000 MHz|
1048 I Q factor 262.5
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Marker
Type | Ref | Trc | X-value | ¥-volue | Function | Function Result | -60 de:
M1 1 5.697916 GHz | 4.46 d8m | ndB down | 21.708 MHz
T1 1 5.689407 GH2 | -21,52 dém | nds | 26.00 d8
T2 1 5.711114 GHz -21.67 dém q factor 262.5 CF 5.7 GHz Span 40.0 MHz
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. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum r.gx Spectrum ‘tg.’
Ref Level 30.00 dbm  Ofset 11.10 02 = RBW 300 kHz Ref Level 30.00 dBm  Offset 11.10 06 = RBW 300 kHz
Alt 35 dE SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT ALt 35 dB SWT 38.1 ys & VBW 1 MHz  Mode auto FFT
[@ 1Pk Max [@ 1Pk Max
EETEY] Mi1] 3.93 dbm|
— 5.4091320 GHz,
B nd 26.00 dB 20 dBi Joe B 18.002894356 MHz
» B 21766000000 MHz
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Marker
Type | Ref | Tre | %-value | ¥-valug |__Function | Function Result | -60 db.
ML 1 5.502315 GHz | 3,36 dBm | ndB down | 21,766 MHz |
T1] 1] 5.489291 GHz | -21.70 dim | o | 26.00 B |
T2 1 5.511056 GHz -21.60 dBm Q factor 252.8 || CF 5.5 GHz 5691 pts Span 40.0 MHz
—_ -
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum r.gx Spectrum ‘tg.’
Ref Level 30.00 dbm  Ofset 11.10 02 = RBW 300 kHz Ref Level 30.00 dBm  Offset 11.10 06 = RBW 300 kHz
Alt 35 dE SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT ALt 35 dB SWT 38.1 ys & VBW 1 MHz  Mode auto FFT
[@ 1Pk Max [@ 1Pk Max
EETEY] 3,40 dBm Mi1] V.16 dBm
. 5.5822000 GHz, 55815630 GHz
2005 nd 26.00 dB 20 dBi Joe B 18.118668596 MHz
- Bw 21650000000 MHz|
1008 T factor 257.8
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Marker
Type | Ref | Tre | %-value | ¥-valug |__Function | Function Result | -60 db.
ML 1 5.5622 GHz | 3.30 dém | ndB down ZL.65 MHz |
T1] 1] 5.569175 GHz | -22.59 dem | o | 26.00 B |
T2 1 5.590625 GHz -22.65 dBm Q factor 257.8 || CF 5.58 GHz Span 40.0 MHz
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26dB Bandwidth 99% Occupied Bandwidth
Spectrum r.gx Spectrum ‘tg.’
Ref Level 30.00 dbm  Ofset 11.10 02 = RBW 300 kHz Ref Level 30.00 dBm  Offset 11.10 06 = RBW 300 kHz
Alt 35 dE SWT 38.1 ys & VBW 1 MHz  Mode Auto FFT ALt 35 dB SWT 38.1 ys & VBW 1 MHz  Mode auto FFT
[@ 1Pk Max [@ 1Pk Max
EETEY] 3.75 dBm| Mi1]
. 5.7029520 GHz, 57016210 GHz
2008 nd 26.00 dB 20 dBi Joe B 18.002694356 MHz
- Bw 21650000000 MHz|
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Type | Ref | Tre | %-value | ¥-valug |__Function | Function Result | -60 db.
ML 1 5.702952 GHz | 3.75 dBm | ndB down ZL.65 MHz |
T1] 1] 5.689291 GHz | -22.00 dirm | o | 26.00 B |
T2 1 5.710041 GHz -22.34 dBm Q factor 263.4 i CF 5.7 GHz Span 40.0 MHz
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. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
Att IS dE SWT 38.1 ys @ VBW 1 MHz  Mode Auto FFT ALt 35dESWT 38.1ps @ VBW 1 MHz  Mode auto FFT
[@ 1Pk Max [@ 1Pk Max
mi[1] 4.98 dBm mM1[1] 4.35 dBm|
- 5.4990160 GHz| 5.5007530 GHz|
20 b nds 26.00 dB| 20 dB Joc Bw 18.060781476 MHz|
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Marker
Type | Ref | Trc | H-value | ¥-volue | Function | Function Result | -60 de:
M1 | 5.499016 GHz | 4.98 dém | ndB down | 21.65 MHz
T1 | 5489349 GHz | -21.26 dém | ngs 26.00 d
T2 1 5.510999 GHz -21.11 dém q factor 254.0 CF 5.5 GHz 5691 pts Span 40.0 MHz
. SIS
_ X e | X T
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26dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
Att IS dE SWT 38.1 ys @ VBW 1 MHz  Mode Auto FFT ALt 35dESWT 38.1ps @ VBW 1 MHz  Mode auto FFT
[@ 1Pk Max [@ 1Pk Max
mi[1] .28 dBm) mM1[1] 3.26 dBm
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20 de, ndB 26.00 dB 20 dB Joe B
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60 da Dt
CF 5.58 GHz 691 pts Span 40.0 MHz HE0/dRIW
Marker
Type | Ref | Trc | H-value | ¥-volue | Function | Function Result -60 de:
M1 1] 5.580926 GHz | 3.28dém | ndB down 21.766 MHz
T1 | 5.569233 GHz | -22.63 dém | ngs 26.00 d8
T2 1 5.500999 GHz -23.10 dém q factor 256.4 CF 5.58 GHz 5691 pts Span 40.0 MHz
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_ i vem— - |t i ) R
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz Ref Level 30.00 dim Offset 11.10 d& & RBW 300 kHz
Att IS dE SWT 38.1 ys @ VBW 1 MHz  Mode Auto FFT ALt 35dESWT 38.1ps @ VBW 1 MHz  Mode auto FFT
[@ 1Pk Max [@ 1Pk Max
mi[1] a9.44 dBm mM1[1] .69 dBm|
- 5.6991900 GHz| 5.6993050 GHz|
20 b nds 26.00 dB| 20 dB Joc Bw 18.118668596 MHz|
e Bw 21.823000000 MHz|
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Marker
Type | Ref | Trc | H-value | ¥-volue | Function | Function Result | -60 de:
M1 1] 5.69919 GHz | 344 ddm | ndB down 21,823 MHz
T1 1] 5.689001 GHz | -22.68 dBm | nds | 26.00 d8
T2 1 5.710825 GHz -22.71 dém q factor 261.1 CF 5.7 GHz 5691 pts Span 40.0 MHz
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26dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dBm  Offset 11.10 dB w RBW 500 kHz Ref Level 30.00 dBm  Offset 11.10 dB w RBW 1 MHz
Att 35 dE SWT 1ms @ VBW 1MHz Mode auto Swesp Att 35dE  SWT 1ms & VBW 3 MH: Mode Auto Sweep
@ 1Pk Max [0 1Pk Max
mi[1] 2.07 dBm) mMa[1] 7.19 dBm
" 5.507110 GHz 0 GHz
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Type | Ref | Trc | X-value | ¥-value | Function | Function Result | 60 dB
ML 1 '5.50711 GHz | 2.07 dém | ndB down | 39.94 MHz
T 1 £.4502 GHz | -23.39 dBm | ndd | 26.00 d8
T2 1 5.53014 GHz -22.50 dém q factor 137.9 CF 5.51 GHz 5691 pts Span B0.0 MHz
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Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dBm  Offset 11.10 dB w RBW 500 kHz Ref Level 30.00 dBm  Offset 11.10 dB w RBW 1 MHz
Att 35 dE SWT 1ms @ VBW 1MHz Mode auto Swesp Att 35dE  SWT 1ms & VBW 3 MH: Mode Auto Sweep
@ 1Pk Max [0 1Pk Max
™MI1] 1.59 dBm| ML) 7.34 dBm|
" 5506760 GHz 5505600 GHz
20de niB 26.00 dB 20 dB Joe B 37047756874 MHz
. Bw 40. 410000000 MHz|
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Type | Ref | Trc | X-value | ¥-value | Function | Function Result | 60 dB
ML 1 5.5B676 GHz | 1.55 dém | ndB down | 30.41 MHz
T 1 97 GHz | -23.13 dBm | ndd | 26.00 d8
T2 1 61038 GHz -24.0% dém q factor 138.3 CF 5.59 GHz 5691 pts Span B0.0 MHz
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26dB Bandwidth 99% Occupied Bandwidth
Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dBm  Offset 11.10 dB w RBW 500 kHz Ref Level 30.00 dBm  Offset 11.10 dB w RBW 1 MHz
Att 35 dE SWT 1ms @ VBW 1MHz Mode auto Swesp Att 35dE  SWT 1ms & VBW 3 MH: Mode Auto Sweep
@ 1Pk Max [0 1Pk Max
™MI1] 2.15 dBm| ML) 8.18 dBm|
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Type | Ref | Trc | X-value | ¥-value | Function | Function Result | 60 dB
ML 1 5.66687 GHz | 2.15dem | ndB down | 30.17 MHz
T 1 _5.64597 GHz | -24.60 dBm | ndd | 26.00 d8
T2 1 5.69014 GHz -23.02 dém q factor 141.1 CF 5.67 GHz 691 E Span 80.0 MHz
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26dB Bandwidth

99% Occupied Bandwidth

Spectrum ‘tg.: Spectrum ‘tg.:
Ref Level 30.00 dBm  Offset 11.10 dB w RBW 500 kHz Ref Level 30.00 dBm  Offset 11.10 dB w RBW 1 MHz
Att 35 dE SWT 1ms @ VBW 1MHz Mode auto Swesp Att 35dE  SWT 1ms & VBW 3 MH: Mode Auto Sweep
@ 1Pk Max [0 1Pk Max
mi[1] 1.78 dBm mMa[1] 7.52 dBm
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